}
WARRAMYY

-

, unpabl the

,

A
SN

SN,
>

R

A e T

P
|
j

oI

Apiily

o rime

2l Model My

s o . 245t remete

A

=

NOMA Cuidoor Pr

poY-att -4
[y

T T o

“rntod o




IMPORTANT

THIS CUTTING MACHINE I8 CAPABLE OF AMPUTATING HANDS AND FEET AND THROWING ORJECTS FAILURE YO OBSERVE THE
FOLLOWING BAFETY INSTRUSTICHS COULD RESULY iN SERIOUS INJURY OR DEATH.

L GENERAL OPERATION:

®  Know conlreis end how 1o aiop Qutickly,

s Read, undaratand, and follaw uif Instructlons tn the manysi ang
on the maching befors aiatling.

*  Oniy allow responsidie edults who 2:0 famiisr with
metructione, 19 spatate the machine,

8 Woar safeiy ginsges os eve ehields when 2stembling o
operating the maching,

¢ Do not sperste machine when barelogrsy, Always waa;
substantiai footwear, praforobly tlo|-1aac shpes.

2 Do not wear fogse fetting =lsthing thet could 9t ceught in
moving paiis,

& Ciowr the ares of objecis such sa rocke, toyz, wirs, stc., whith
coutd be plcked wp ond thrown by the blads(s),

& B6 surg the aree Is ciear of ather psopla bafore mowlng Slop

machine If anyons antars ihe arec,

& Never carty paesEngsrs.

¢ Do not mow In reverse untess sbsolutely NELEEEDTy. Always
laok down end behing betors and while backing.

¢ Beawsrs of the mower discherge dirsction and s net potnt it sy
tnyone. Do not operate the mows: withoui sither tha entire
Sraes catcher of the quard In piece.

& Slow down beiore uIning.

& Mever fsove g funning meching uraiisndad. Always furn off
bladsg, ast porking brake, S10p enging, and remaug kays ha'lore
gismounting.

¢ Turn ofi blede(s) when not mowing.

&  3iep engine before removing arase cetehar of unctogaltng
chuts,

#  Mowonlyin dayilght oi gaod stlilcinl light.

& Do nolaparate the machine while undsr the infiuencs of wicoho!
or drugs,

8 Walchfsr iraitic when oparating nesr or Crosaing rostdweys.

®  Use cora when mowing sround & fixed oblzct to pravent the
biadaie} om striking 11 Never delibessieiy run pver any foreign
ahlexl

*  Usesilra care whon loading er unicading 1hs mchine inta
tralter or truck,

® Uz cble when puliing lasds or using hesvy sguigimont.

8. Use only spproved drawbes hich polnis.

B Limit ioads to thase thet you cen salaly cansro

€. Dénol turn eharply, Use care whon backing.

g Use counterwelghi{sj, whegi weight o7 tire chalns whap
suggested in etiachmentis) Ingtruations.

B SLOPE OPERATION:

Stopas sie a major fuctor raleiad 1o loss-choonrel ang Ypedves

accidents, which con result in stvere Inlury of donth. 4) &lopes

taqulre oxtee cputlan, # ¥OU CANNET back up the slope or if §ou fes!
uneasy on it do not mow it,

Lo .

& Mow Up and down siopss, not acrosa,

®  Remove ohitacies such BE rocks, trog Umbs, otc.

& Watch for holos, Fit3, B BUMps. Uneven tarrein couls ovariurn

ihe machine. Tali gregs can hige abe tspiet

® Ut tlow spead. Chooeo ¢ low §887 30 thal you witl not heve 1n
3i¢p of shiti while on the slope.

& Foliow the manufaciurer's ratemmendationt for whaei wilghis
arcounterwelghis o Impiove s1sbitity,

B Use extre care with BIMBE Coichers or othar Attachments Thess
cen changs tha atsbility of ihe machine,

®  VMeep all mevement on ihe stopes siow ang gradusl. De net
make sudden changeg in speed or dirsction,

*  Avold starting of slopping on e stope. I tires tose traction, turn
sH the blade(s) and pracesd slowly arratpht down cha slope,

DO NOT ' oo

¢ Jo not wrn on sinpes uniaze necessory, and thon siowly and

graduslly dowmnii, if poasible.

¢ not mow near deap-ofis,

ditches or embenkmants. The

N 100K FoR This
: A - ATIENTION!I B

¥
.2

s
ifi.

mewer CoG gUddsnly tlirn muae if & el ia over ihe adge wl g
ol ar Fiich, 4z if an $EGR Savel in.

De asf mow on wet #8588 Rectured traes
slicing,

Do net ty © atabilize the mechine by Bulling vour font or the
ground, )

Do neluse grass caicher 6N $lo8p giopea,

CHILDREN:

N LGt peuse

Tragic sccidenie can agcur it the Oparator I8 not elort te e prescnce
of chitdren, Chlldren aig ofien Fracles 1o ihe mnciine ang the
mowing sstivily. Never assume tha: chiidren witt romaln wihare yau
last abw them.

L4

LR 4

(]

Kaap ehlldran oul o the mowing etea ang undmt the watchiyl
<6i6 Gf anothar redponeibie sduit,

B9 alort and turn machiag off ¥ chitdren entsr the ares.

Salore snd when Sacking, twak dehing ans dowe far smalt
ehlidien,

Nover carty children, Thay mey 51 ot a0 b e iy inot g
a1 imerfare with esie maching aperBlion,

Nevar stlow childisn 1o Bpeinle the maching,

Uze sxtra care whan PPiBhching bind cornery shyon 1o
or other nbfects thel may obacore visian,

SERVICE:

Use extre cove in rendling gssotine and othes fuens, Thay p1g
Hammebie and vaparg sre sxplosive,

8. Use anly an spproves sontzing:.

b Have: ramove gas cap o 266 fust with he angine running.
Ailad sngine 1o cool before refusing, Do not smoke,

€. MNaver refual the meching Indsars,

d.  Hevar store the Meching or fuel cONtaING? Insids whars
thers 's on amen lams, such 82 IN G welsr healgr,

Check tus! eupaly beterg esch use Riiowing cpeca for
ARPANSIGT a8 the hea!l of ths *hIng andior sun ran cauge
Qraoling to sxaead ang PS8 Miow the enk,

Use extra care whan hetadling benery acid. Acid contact wit
SRin may COuse severe burng. Eye contnet ™May csuse
blndness, ¢

Use extra cure whan satvicing the detlery, Explasiyve gas iz
produced in the betisry, Do nol ssrvice the betisly whiie
smoking of naer an opan BPRIX o Hame. This mey couse the
valisry lo expiods causing serious fnhuty,

Never run B maehine instde & closed proa, Exheust tumes
centaln CARBON MONOXIDE, en ODORLESS mnd DEAD| ¥
GAS. .

Keop nule and Doits, sspocielly binds sitnchmant Bolte, figh
and &eap aquipmant in good conditinn,

Never temper with Esisly Geviess. Dhoch thair cperstion
regulerly.

Lo nat chenge thy sNGine govarnor bettings or ovargpesd
engine.

Foduea tHrs heserds Keep maching frae of gresg, fauves, or
athet debris butid-up. Clesn up of) or tus! apiflags. Altow
machine 16 ¢ool bafare sivring,

Stop sad ingpaci the FJUIBMeNt if you etrivs an oblact Rapair,
fecagdary, balnre ragtariing,

Mevar make edlustnanie o TRpEiia with the sngine tunning
Sra35 eateher companaris 314 sublect to wear, damage and
deterinretion, which coule FEROLE TOVING PEFLS OF Eilow
objects to by finin. Freguenity sheck companents ang
replase wiih menufeeiurer’'s racommendas PRIts, when
hecessery.

Mowsr blads(s) ere thorp and can cul, Wrap the blade(s .o
WS gIOVER, BNA ULs 8X18 ALlDN when seevicing them,
Chack byaxe =peretion {rsquenily, ABiusi and service se
T Griiz add,

=

d

 SYMBOL 10 POINT OUT IMPORTANY SAFETY PRECAUTIONS, It M
FCOME ALERYIM YOUR SAfETY 1s ivvoLveD, - o !

S e e



B

F.ug

nUQ U2 U2 1Ui5Z ND.ULM

4 W TVL AW GV

___OWNER'S INFORMATION

Record the foliowing Information abaut your unif so that you will be able to provide il in case of loss or

theff.

(T e T e T it it P T
¢ ‘?"'\5 ‘ MODEL NUMBER: | Ji_Ji Ji_17{ ..“.._Jl..Jl_] (Emer complada B dight number hom modal plate on
oRL
PURCHASE DATE: ./ / .. CODENO. -._. SERIALNO,; ... ..
DEALER'S NAME AND ADDRESS: Cee—— e e -
it — oo STATE . e —~. TELEPHONE; e .-
CONTENTE OF SHIPPING CARTON MOW TO MEASURE SCREW $izf
1 - Lawn Tractor with 3¢ inch Mower Dack (818 x Zw“)
1 - Opoeralor's Manusl c oy —3
1 - Repair Paris Manual LENGTH
1« Engins Manual
1 - Steering Whael (zee Note) r
. Seat {ses Note) . DIAMETER ’ ] ‘ i i E i !
V- Bag of Assembly Parts Conlaining (see Note) : ¥ ¢
4 - 516 x 34 inch Hex Head Screws /}
. 4 - B/1B inch Split Lockwashers Mamand
4 - 11132 Inch Flatwashers
1 - Roll Pin

o T

4
NOTE: Reler io page 26 (Customar Assombly Pans) for ﬂ nA NGE% A

more dotailed description,
Thie iawn tractor can be danger ous if earslessly

TOOLS REQUIRED FOR ASSEMBLY used.
2.+ 7/18 inch Wrenches (or adjustabie wrench) Read your Operator's Manual thoroughly before
1 - 12 inch Wrench (o adjustable wranch) operating your lawn tractor,

7y 1 - Smal Phillips Screwdriver with a 1/4 1nch shank .

V¥ i - Hammer Aiways waar safely giasaes or ays shields whils

sssembiing or operating your lawn iractor.
DO NOT carry passengers at eny timo,

Keep your handa, feet, halr snd loosa clothing awey
from the discharge area, the underside of the mowar
d&CK or any moving paris while the angine is
running.

DO NOT atlow children or young tssnsgers to
operate or be near vour jawn (reelsr whilo it i
aperating.

— y

i ALWAYS GIVE THE FOLLOWING INFORMATION WHEN ORDERING REFAIR PARTS.
1. The PART NUMBER. 2. Tia PARY NAME 3 QUANTITY DESIRED; 4 Tha MODEL NUMBER {As showr on Mode! Platn)
SEND PART CROERS AS PER INSTRUCTIGNS ON THE FRONT PAGE .
DO NOT USE KEY NUMBFAS WHEN DRDERING REPAIR PARATS ALWAYS USE PARYT NUMBERS,
AR replacement pars witt Ui s uppiied in current praduction eoturs o in & neuteal color,
A handhng fue 1s applicabis 1o small parts ordors.
YOUR UNIT IS RIGHT BAND (RH) ORLETT HAND (LH) AS YOU STAND DEHIND 1T




o e it e st~ =8 s et s o' o

1. =
=
1
<
M &
e
= ™
> o0
K 2
iz
o
o)
2
«IA
i ol
D
<@
-
g ur
3 G982
n E
o) EME
i
5 MRS :
> Zg
C £58
Eza
UEO
EE Rt
2@
Aanl
Asw
=
By
3
iz Fe
- .
L
Qo
35T o
LN 4

[ BV VI RN
[

. EQUIPMENT
parts other than

nf parts may void your wananty.

S USE ORIGINAL
etvice/replacement

CHASSIS & HOOD ASSEMBLY

0 g
LE £
Ww.m
Zus
<=F
=
rT] @«
1 <
O< 2
. i Za. &




&

L s
, g&y

koyd pac#

1 328805-860

2 302017

3 302818

4 56250-853

B 56260-853

6 56362-853

7 3281564

] 55273

] 20616

10 274654

11 122201

12 2483

13 ido®

14 321368-460

15 56235 -860

16 895346

17 321350 860

18 995336

19 50352

20 57150

21 84a2

22 120384

23 120309

24 1498

28 53440

26 1368538

&? 45174

28 53854860

26 55040

30 *

ai 50668

kH 52670

33 52571

34 52572

36 53401

36 56189

a7 57215

38 120233

ag 1499

40 180075

41 1498
329848
326850

description

FRAME MAIN SF RIDER TUV
FOOTPAD LM SF GRIT
FOOTPAD RH SF GRIT
BRACKET GRILLEL H
BRACKET GRILLE R H.
BRKT,SUPT FRT AXLE-SF
SCREW, 5716 1BX1.00WOFLLK
NUT, 5/16-18 HXWDFLLK

BOLT, 625X2 875 SPSH 1/2-20
NUT, 1/2-20 REGRXCTRLK
SCREW. 3/8. 16X2.75 HHT
WASHELR. 39IDX 1 250X.07 BELLVIL
NUT, 38 18 REGHXGTRLK
CONSDLE
GONSOLE, REAR COVER
GCREW, 1/4-20X 50 WAHKTAP
DASH NO ILI/AMMETER ELEC
SCREW, 1/4 20X .63 HHWATAP
NUT, 174 20 WOELLK TOPLOCK
LATCH, 94WDX.047 ASSY HOOD
BOLT, 376X 156 +HHSH 51618
WASIHER, FLAT 406X .81X.065
WASBHER, FLAT 344X 69X.065
NUT. 6/16-18 REGREXCTRLK
PIN, $/16-18 HODD LATCHK GR2.
WASHER, RECHINTLK.320X 61X D3
NUT, 5/18-18 HEXWOFLLK WiiiZ
HOOD

TRIM,STRIf? BLACK

GRILLE ASSY

SCREW, 10- 14X 50 WAHNTAP
LAMP LENS

LAMP BEZEL

BULG, HEADLAMP

GRILLE

WIRE AGSY. READLAMP
SCREW, 5/16-9X .75 WAHHPLAS
BOLT, 3/8-16 X 1.00 HHC GRZ
NUT, 3/8 - 16 REGHEXCTRLK
SCREW,5/16-18 X 63

NUT, 5718 18 REGHEXCTRLK
GERMAN OPERATQR'S MANUAL
PARTS MANUAL

* ORDER INDIVIDUAL PARYS,

w

NIO N AN AT NI A N B s me e ny

3,750 IN

B e n) s

e NIRI AN N B e PO NS RO N




PV I . : VG VY Ui iU oS NDLULE

39" LAWN TRACTOR MODEL D3554.430

CHASSIS 2 HOOD ASSEmBLY

"v._éa

,%\‘

) HEF. CUSTOMER ASSY. RG,

| Z‘\//‘/; BEAT Auénmnwma

REF N {{" ~
MAIN FRAME i ~ “
N \ SN

e

ROTE: ALWAYS USE ORIGINAL EQUIPMENT ALL UNNUMBERED

PARTS. Use of sarvice/replacement paits ofhsr than 4 i
original aquipment parts may vold your warranty. ITE*"%V?;‘;,QE éﬁ;%%??é QSE-ABLE 3207704

[¢2}



keyd pand

4z, 58367-860
43, 20507
44 §688
45 56220
&6 1343
47 9DS34e
48. .
40.  321156-860
50. 300298
Bl 439455

- 82 301551

83 120473
54. 85346

85, 122007
56 445363
57. L)
8. 427342
§9. 1450
60> 53416
&1, 271104

2.  §02610.853
63 995348

34, 50653
65. 41529
86, 271190
67. . 305395
68. 57034
&9, 1501

70 271168

aorcnplion

PLATE,SEAT
BOLY, 437X 156 HHSH 5/16.18
NUT, 5/16-18 REGHEXCTRLK

SPRING,1.43X2.38X 162 COM SEAT

CLAMP SPHING 1. 17°iD
SCREW, 1/4-20X 50 WAHHTAP
ASSEMBLY FENDER

‘FENDER

CLEVIS
SCREW, §/16-18X.86 PHPNMA
WASHER, 384IDX1.50.09

NUT, §716.18 SQ

SCREW, 1/4-20X 50 WAHHTAP
SCREW, 5/18-18X . 75HHC GR?
WASHER, FLAT 375X 06X.082
NUT, 5/16.18 REGHEXCTRLK
UPSTOP 3/8-16X5.50 HHC
NUT, 53/8.16 REGHXCTRLK
PIN, 5/16-18 HOQD LATOH
NUT, 618-19 HEXKEPS
BRACKET, SWITCH MOUNTING
SCREW, 1/4-20X .50 WAHHTAP
GUIDE, BELT

NUT, 3/8 18 HXCTRLKJAM GRD
NUT, 3/8.16 HEXKEPS

BELT GUARD RH

SCREW, 10-24X 83 TITHMA
WASHER, FLAT

NUT, 10.24 HCAKEPS

CTOR MODEL D3554-430

£
2

.’r;‘::;m R Y ‘“"“;'w”‘"\)"“m“""‘“"‘M-"‘JNFONNJ-

M,

1U+55 No.014 P08

~




CHASSIE & HOOD PG,
FENDER ASM,

REF, GHASSIZ &
HOOD #G,

REF. TENBIONBPRING |,
HOWEH{'INAL ABSY. 4.,

REF

UPETOR BOLS CHASSIB & HOOD PG

MAIN FRAME -

MOTE: ALWAYS USE ORIGINAL EQUIPMENT ALL UNNL’MBEHED

FARTS. Use of servicesreplacemon paris othor than ITEMS ARE INTERCHANGEAB! E

original equipment parts may vold YOUur warranty, WITH OPPOSITE SIDE 328

@

3588




~~~~~

i T UGS UY UL 1uidb No.UL4 P10

SRR A G RV BN RV

LAWN TRACTOR MODEL D3554-430

* koy# pans dastiption qly.
¢ @ i 325502 HANDLE. RH PTO NOMA DASH SF 1
2 22265 + WASHER, FLAT .515X1.38X.119PL !
3 305225 STOP, PTQ ENGAGEMENT b}
4 326388 PIN, BPRING. 187D1AX1.00LG HVPL 1
6 46478 GRIP, HAND 501D 3.37 LG BLK 1
5 225587 WS STRAP ASSY. PTO BELCRANK 1
7 325590 ROD, BELCRANK LINK 1
7A 274517 WASHER, FLAT 406X_.73X 052 a
a 8260 HAIR PIN 4
BA 5210 FLAT WASHER, 392X1.25X.00 t
2 325602 SPRING. .63X7.75X.0097 TENSION Y
10 326114-858 WP LIFT ASSY, LH 1
11 326130-853 WP LIFT ASSY, RH 1
i2 180079 SCREW, 8716 18X 1,00 HHC GRSZ §
i3 58247 + NUT, ADJUST 1
" 1498 ¢ NUT, 6/18-18 REGHEXCTRLK 1
1 417008 * WASHER, FLAT ,5331X1.06X 0637 z
16 8260 PIN, HAIR 081 DIAX1.550G 2
17 325495-855 MP BRACKEY, REAR MANG SUSP 2
18 126211 BOLY, 5/16-18X 63 CARR GR22Z 4
1o 1498 ¢« NUT, 51618 REGHEXCTALK 4
2 313926 MF BRACKEY, HEIGHT ADJUST 1
21 160077 ©  SCREW, 5/16-18X 75 HHC GR52Z 4
22 1458 + NUT, 5/18-18 REGHEXCTRLK 4
23 301238 QUADRANT, HEIGHT ADJUST 1
24 180077 * SCREW, 5/16- 18X .76 HHC GR5Z 2
25 1408 + NUT 516-18 REGHEXCTALK 2
26 322292-653 MP HANDLE, LIFT SHORT(30" S .F) 1
27 300171 + BOLT, 500X .270 HHSH &16-182 1
28 V6418 + WASHER, FLAT 508X 75X 0242- 1
20 44108 = NUT, 5/16-18 HWDFLE TRLK 1
ﬁx\ a0 301238 PAWI  SQUARE HTTROLS 1
& 3 300171 - BOLY, 500X 270 HHSH 5/16-182 1
a2 44108 + NUT, 51818 HWODELCTRLK i
33 3435 POINTER 1
34 1308479 * WASHER, EXLK .185X.41X 037 1
35 35247 SCREW, #8.32X .38 HHWATAPGR2 1
3 303027 ROD, ACTUATOR SHORT §
37 58326 SPAING, HEIGHT ADJUST 7
38 68325 KNOB, HEIGHT ADY PUSH BUTTON i
a9 58320 GRIP, 750 OD W/ HOLE BLACK 1
40 9149 CABLE RETAINING BRACKET 1
41 48306 PULLEY, POWDER METAL t
42 658336 BOLT, 376X 375 HHSH v/4-20 !
43 1502 + NUT, 1/4.20 REGHEXCTRLK 1 _
4d 321430 CABLE, LIFT2150-30" S F. 1 ‘
45 300310 PIN, CLEVIS 310 DIA + 475 LG ZPL i
46 300311 AING, RET E 21X .25TRUXE143-31 1 i
4 48306 PULLEY, POWDER METAL i |
48 300317 PIN, CLEVIS 375 DIA X 811G 9
49 8260 PIN. HAIR 081 DIA. X 1.66 LG !
50 120375 * NUT, Y/4.20 REGHEX 1
B3 9408 CLEVIS, LIFT CABLE ¢
s2 120372 NUT, 1/4.20 REGSC 1
© 53 39522 PiN, CLEVIR 312 X 812 1
64 121222 PIN, COTTER 000/.086X.75LG 1
55 300335 LIFT COVER-30" F5 1
56 300340 SCREW, #10 X .75 HHPLART BLK 2
* STANDARD HARDWARE ITEMS




REF.

& HARDWARE

REFRA TO ~
CHASSIN S HOOD PG,
Fram Axls

NOTE: ALWAYS USE ORIGINAL EQUIPMENT
PARTS. Usa of sewvicasraptacement parts otiver than
original equipmant parts may void your warranly.

CUSTOMEH ASSY. PG,
STEERING WHEEL ._ _

!

Y ‘,‘
TR e _f’
K
O
.

ALL UNNUMBERED
STEMS ARE INTERCHANCEABLE
WITH OPPOSITE SIDE

327692D

————— o,




UL UY Ui 3¢ ND.UlG #.12

- — 4 L R N RV I

_39" LAWN TRACTOR MODEL D3553.430

IS kay# pans desciiplion ar.
@ R . . FRONT AXLE ASSEMBLY 1
.2 324816-853 AXLE, FRONT i
3 50548 BEARING, FLANGE 4
4 310368 SPINDLE, AH {
5 36625 RING, RETEX 1
8 310367 SPINGLE. LH 1
7 327619 ARM, STEERING LK H
8 454685 PiN, SPRING !
9 302601 TIE AOD !
10 © 122145 SCREW, ¥8-16X1.25 HMC 2

11 © 120882 WASHER, 303X.60X. (0 REGSPTLK 2
12 o 1489 NUT, 8/8-18 REGHCTALK 2
13 224752 SECTOR, GEAR i
id. 327833 PLATE SECTOR SF 4we 2
i3, 824763 BUSHING SECTOR GEAR 5f 4WS 1
16. 180124 SCREW, 3/8-16X1.28 \
17 1480 NUY, 5/5- 16 REGHXCTRLK t
18 o 328p08 DRAGLINK ASSEMBLY 1
10 B7158 . BALL JOINT 2
20 56180 DRAGLINK i
21 124925 NUT, 3/8-24 REGHEXJAM 2
22 120382 WASHER, REGSPTLK 2
23 120369 NUT, 3/8-24 AEGHEX 2
24. 327680 SHAFT PINION STEERING f
25 325682 BRG. L i
26 325505 SCREW, 1/4-20X.76 GRD & 2
27 48021 NUT, 1/4-20 FLLK RUT SI1OE LOCK 2
28 20864 AING RETE 1
29 84902 "BRNG, FL .753IDX1.370DK.50 H
30 ¥ ASSEMBLY TIRE 2
N 31 24167 VALVE §TEM i
,;s ) 32 30829 WHEEL WBEARING t
< . as 314456 BEARING, 1 380DX.753ID FLANGE 2

. 54 REFER TO TIRE TREAD PAGE

N 58 842 WASHER, FLAT .755X1.21X.075 4
a8 36625 RING, RETEX .57X.05 2
a7 40304 HUB CAP 2
38 122145 SCREW, 978-16X1.256 GRD? i
a0 120394 WASHER, FLAT 406X 89X.085 2
i

40 44374 NUT, 3/8-18 HXWDFLLK

* ORDER INDVIDUAL PARTS,
¢ indicates STANDARD HARDWARE ITEMS.




BT

NOTE: ALWAYS USE ORIGINAL EQUIPMENT
PABTS. Uso of service/ eplacemant pails ather than
ornginal equipment paris may vold your wartantly,

$3736798

GEE DETAIL A
OR ASSEMBL
YO FRAME

AUG 09°'01

39" LAWN TRACTOR MODEL D3554-430

8 No.0i4 P13

——— e e

e e e e e L

ALL UNNUMBERED
ITEMS ARE INTERCHANGEABLE
___.WITH OPPOSITE SIDE

AEP, ENGINE PG.
= ENGINE SHEAVE

=y

e ——

i
!
i
;
'
i\ .
g
A, "
N
5
H
]
¢
[}




39" LAWN TRACTOR MODEL D3554-430

KEY# PARTS DESCRIPTION . Qrvy.
' M TRANSAXLE P940-53P SF FER 1
2 302745 PULLEY, IDLER V4L 8.60 1
3, 3021 KEY, WORF 608 760X 187X.312 1
4. 22053 RING, RETEX .68X 035 TRUS5100-62 1
5 84750 BELT, V 4L 82.00 SF DRIVE 1
6. 53768653 MP BRACKET, TRANSAXLE 2
7. 120228 SCREW, 5/16-18X .63 HRC 8
a 1498 NUT, §/16-18 REGHEXCTALK 6
® 180089 SCREW, 5/15-18X2.26 HMC 4
10. 120293 WASHER, FLAT .344X .60X.065 4
1. 1498 NUT, 5/16-18 REGNEXCTRLK 4
12, 320213 BRACKET, T/A TORQ. 915 &F )
13 180087 SCREW, 6/16-18X2 00 HHC 1
14 1488 NUT, 5/16-18 REGHEXCTRLK 1
15, 122017 SCREW, 5/16-18X1.00 HHC 1
16. 138485 WASHER, EXLK .320X.61X.03 !
V7. 1498 NUT. 6/16-18 REGHEXCTALK {
18. 12616 MH BRACKET, SHIFT PR20.3SF 1
19. 56258 SCREW. 1/4-28X .75 NYLHHC i
20. 57157 WASHER, 760X.250 SP.TRANSAXLE ¥
21, 313934 LEVER, SHIFT 915 T/A S/F 1
22. 137185 PIN, COTTER 125 DIAX1.00LG 1
23 85514 KNOB, ROUND 1.50 DIA  BLACK 1
24, 49886 MF BELT GUIDE 1
25, 271184 NUT, 5/16-18 HEXKERS 1
26. 120303 WASHER, FLAT 344X 69X 065 2
27, 1498 ' ONUT, 6/16-18 REGHEXCTRLK 1
2¢.  302803-853 SF ASSY,BHAKE PEDAL S F. 1
20, 319676 PIN.CLEVIS .6 DIA.4.67LG,ZN PL 1
30, 302604 SPACER, SLEV .53 X §2X1,406 1
31, 5180 PIN, HAIR 091 DIAX1.62LG !
32 48761 PAD, CLUTCH/BRAKE PEDAL 1
33 521969 MF IDLER ARM BRKT TRACTION SF 1
a4 21890 BOLT. 675X 218 41SK 5/1R-18Z 1
35 4107 WASHER, FLAT 635X1.31X.07' 1
36. 45602 WASHER. FLAT .333X .87X. 119 ¥
37. 1498 NUT, 5/16-18 REGHEXCTRLK 1
38, 327867 SPRING,3/4 ODX7.75%.091 TENSIO 1
39 39850 MF RETAINER BELT 1
40, 35374 PULLEY, IDLER V4L 306X 52 )
41, 48802 BOLT, 3/8-16X1.50 CARR 1
az. 1499 NUT. 3/8-18 REGHXCTRLK 1
43, 43980 ROD, 268 DIA CLUTCH 1
44, §0562 SPRING, 3/800X1.625X.055 TENSIO 1
45. 320210 BRACKET, TRACTION BRAKE S/F 1
48, 46824 BOLT, 5p0X 188 HHSH 5/16-18Z 1
47, 1498 NUT, 5/16.18 REGHEXCTRLK 1
\ 48, 323214 NOD, BRAXE 915 T/A SF 1
- 49 313881 SPRING, CLUTCH 626 OD 1
§0. 50352 - NUT, 1/4-20 WDFLLK TOFLOCK 1
51, A TIAL & RIM, PU 20X8.0.8 TURWH! 2
52. 24167 VALVLE STEM 1
53 226382 WHEELEHUB ASSY 20X8 WHITE 1
54. REFCR TO TIRE TREAD PAGE
R5. 52028 KEY, SQUARE .187SOX2.25L8 2
66 642 WASHER. FLAT .755X3 31X.075 A
57. 42818 WASHER, FLAT 755X1563X07 - 2
58. 36625 AING, RETEX 57X.05TRU5133.75 2
.88, 40394 HUB CAP. 1.500ID X 7/8LG 2

" CONTACT YOUR NEAREST TRAANSAXLE DEALER FOI PARTS AND SERVICE
~ ORDET INDIVIDUAL PARTS ;




CMASSIS &

e

b

REF, CHASSIS
& HOOD PAGE
MAIN FRAAME

NOTE: ALWAYS USE ORIGINAL EQUIPMENT

; : : ALL UNNUMBERED
PARTS. Use of sarvicefreplacement parts other than ITEMS ARE INTERCHANGEABLE
original equipment patts may vold your warranty. WITH OPPOSITE SIDE 3266100




Sew e Mus us Ul U4y No.U14 P16

. @ -~ key# pany description qty.
1 ENGINE 12 1P B&S (C (SEE ENGINE MANUAL) 1
2 1 50947 SCREW, 3/8-18X1.25 WAHHTAP 4
3 * 138489 WASHER, EXLK 3B4X.68X.04 1
4 46708 GASKET, MUFFLER 1
6 57908 MUFFLER-LO-TONE 1
[} 54767 SHIELD HEAT FOR MUFFLER 1
7 173063 SCREW, 5/16-10X3.50 W2 2
8 66472 DEFLECTOR SIDE OUT 1
9 35287 SCREW #8-32 X .30 HHWATAP GR2 Z 4
10 56387 BRACKEY FUEL TANK SUPT 863 1
11 + 120854 SCREW, 1/4-20X .83 HHC 2
12 + 120393 WASHER, FLAT 344X 688X 065 2
13 * 1502 NUT, 1/4-20 REGHEXCTRLK 2
14 314989 TANK, FUEL 1 GAL 1
% * 49050 SCREW, ¥/4-10X .75PHPNTAP 4
16 42258 GAS LINE .26ID BULK LENGTH 12IN
17 47345 CLAMP, FUEL LINE 2
18 46704 GAS CAP 1-1/2.7 THD t
19 57444 CABLE,TIE 1
20 320031 THROTTLE CONYROL t
21 + 3529 SCREW, #10.4X 50 ?
22 271166 NUT, #10-24 HEXKEPS 2
23 50607 KNOB,ROUND THROTTLE 1

+ BTANDARD HARDWARE ITEMS,

@




<,

PRE-PAINYED DECK

-

REF KEY # 30

~ .

~. REF.
KEY#18

NOTE: ALWAYS USE ORIGINAL EQUIPMENT

REF XEY 3 4¢

M - ALL UNNUMBERED
PARTS, Use of service/replacemem parts ofher than ITEMS ARE INTERCHANGEARLE
original equipment panis may void your warcanty. WITH OPPOSITE SIDE 32497501 |

16

''''''



key# pone
1 325106-853
2 326295959
3 126216
4 0271104
5 §7318
[ o14p8
7 87380
8 6120024
] 81498
10 58250
1" 0180077
12 120393
13 0 1408
14 58261
15 0180077
18 120363
17 01498
i8 316302953
18 300345
20 120903
21 01408
22 56424.853
23 56425
24 49562
26 50616
26 55847
27 48562
28 50818
26 - 51449
a0 66360
3t © 56385
32 01282
33 050634
34 58215
35 0180075
a6 61408
a7 58305853
a8 58247
3¢ 0122017
40 01408
41 58190
42 2483
43 035573
44 320865
45 200480-852
46 305973
47 135624
48 300180
49 UPB416
50 451714
§1 326249
62 180077
53 1468
54 120854
55 1502
56 121954
57 271172
58 303247
59 303248
60 306973
61 135624
62 180075
63 120393
&4 1408 .
65 300316
86 1500

0 indicates STANDARD HARDWARE TEMS

dascriplion

DECK,39°SD MOWER
DAR, SKID

BOLT, 516 18X .75 cARA

NUT, 5/16-18 MEXKEPS

GUIDE, BELT 6/16-18 THD

NUT, §/18-18 REGHEXCTRLK
BRACKEY, CHUTE

SCREW, 5/16-18X .60 MHC
NUT, 6/16-18 REGHNEXCTRLK
LIFT BRACKET, REAR RH
SCREW, 5/16-18X 75 HHC
WASHER, FLAT 344X .68X 085
NUT, §/18-18 REGHEXCTRLK
BRACKET,DECK LIFTREAR LM
SCREW, 5/16-18X .76 NMC
WASHER, FLAT .344X .80X.065
NUT, 5/18-18 REGHEXCTRLK
BRACKET, IDLER SUPPORT
SCREW, 5/18-18X1.98 WATAP
WASHER, FLAT .344X .69X 085
NUT, 6/16-18 REGHEXCTALK
QUILL ASSY, 36/30/40/43
SHAFT/SADDLE 36"

BRANG, BALL

DUST SHIELD

QUILL CASTING

BRNG, BALL
SPACER,S.?9?&6)(.659!0)(.880!7
SPACER, 436L GX 9320DX.6721D-PM
PULLEY.26/36" QUILL

SPECIAL WASHER

NUT, 2/16-20 WDFLLK

SCREW, 5/16-18X 88 WAHHTAP
LIFT SUPPORT FRONT DECK
SCREW. 5/16 18X .63 HHC
RNUT, 6/16-18 REGHEXCTALK
LINK BRACKLT, DECK FR
ADJUSTING NUT

SCREW, 5/146-18X1.00 RHC
NUT, 5/16-18 REGHEXCTALK
BLADE, 1968 MI-LIFT
WASHER, 391DX1.25DX .07 BELLVIL
SCREW, 38-24X1 00 NYLHHC
IDLER ANM ASSY

IDLER ARM

BRAKE PAD

RIVET.TISEY 185 DIAX 21
BOLT. 50 X 186 H1SHa/&- 18
WASHFR FLAT 301 X 1-- X 128
NUT,5/16-18 X .75 HKHG WHIZ-LOCK
RRACKET EXTENSION IDLER
SCREW.5/16 18 X .75 MHC
NUY, 5/16 18 REGHEXCTRLK
SCREW, 174 20X 62 HIHC

NUT, 1/4-20 REGHXCTRLK
SCREW, 1/4.20X2 00 HHC

NUT. 114-20 REGHEXKEPS
ASSY BLADE GRAKE

BRAKE ARM

BRAKE PAD

RIVET TRSET 185 DIAX 43
SCREW,5/16.16X 63 HHC
WASHER FLAT 344 X 64 X 65
RUT, 6/1¢ 16 RCGHEXCTRIK
ROD,BRAKE

NUT 1/4.20 REGHEXCTRLK

Vi




o

THURRHAL SERVILE UEF (.

YL

SEE DWG. 324875 FOR PART ASSY
OF PAINTED DECK

REF.

i | .
NOTE: ALWAYS USE ORIGINAL EQUIPMENT ALL UNNUMBERED
,PARTS, Use of servicesreplacement pans other than ITEMS ARE INTERCHANGEABLE
h al sguipment parls may vaid your warranty. WITH OPPOSITE SIDE

ENGINE DRIVE

324677C |

18

s

2% A, g i e

N

N




key4 pany

' .

2 68306
3 82680

4 1346

s 310326
8 57325
7 120382
8 ¢ 120377
9 322064
10 326256
1 300680
12 328057
13 120228
14 120383
15 01408
16 57818
17 314976
8 57317
19 328034
23 120383
24 433546

T

description

ASSY DECK 385D 2-DECKWH
ROD, DECK HITCH

PIN, HAIR .001 DIAX1.66

BELT RETAINER 2,55 OD
PULLEY, fOLER BFF 4,00

BOLT. 3/8-16X2.00 CARR
WASHKER, REGSPTLK 383X 88X 10
NUTY, 3/8-18 REGHX

SPRING .76X8,4X.105
SPRING,TENSION .76X10.0X 105
BELT, V5L 77.75

GUARD, BELT LM

SCREW, 5718-18X .83 HHC
WASHER, FLAT .344X .60X.065
NUT, 6/16-18 REGHEXCTRLK
CHUTE-368D,3850

SPRING, TORSION

PIVOT ROD,CHUTE

PULLEY ENGINE

WASHER. REGSPTLK 459X 78X.12
SCREW,7/16.20X4.25

" ORDER DECK KIT 8228456 FOR COMPLETE DECK .
¢ Indicatos STANDARD HARDWARE (TEMS,

.t em e v D (DD s s 4 ar s s ek e e 4

19




VLBV ILL DLt 3. LU 0LIDO o0 YD

9" LAWN TRA

I

NOTE: ALWAYS USE ORIGINAL EQUIPMENT
PARTS. Use of servics/raplacement paris ather than
original equipment parls may void your warranty.

X

[
G,
C

[te)

C
-
= o
<f
F =
A -
z
o
O
—
I
o
o
—

ALL UNNUMBERED
fTEMS ARE INTERCHANGEABLE
WITH OPPOSITE SIDE - 328356A

20

oo,




keyt pang
1. 326084
2 322288
3 57444
4, 41482
5. 41482
6 327356
7. 327362
8. 27350
e 300334
10 57478
1. 57220
12. 326653
13 53718
14 187745
15. 1084
18, 1602
17. 2R
18, 281187
18 57444
20. B5511
2% 271184
22, 57547
23, 160508
24 302257
25 58360
26 40234
27, §20362
28 325232
28 120854
40, 271472

31 »s 302031

ACTOR MODEL D3554-430_

descriphon qty

WIRE HARNESS SF
SPLICER

CABLE TIE

PRESS CLIP,1.380L0 255D
PRESS CLIP,1.280LG 255D
SWITCH-IGN, (AFTER FIRE) 3 POS
NUT, 5/8-8 ACME DELTA FOR BOOQT
KEY IGNITION SWITCH STL. DELTA
LIGHT SWITCR ON/QOFF PANEL MNT
SWITCH SCRMNT OP NC

SCREW, #12 X ,50 PHPNTAP
SWITCH, SNAPMNT NO, .055/.11¢
SOLENDID

SCREW, 1/4-20X.76 HXSEMMA
WASHER, FLAT .281X1.00X 063
NUT, 1/4-20 REGHEXCTRLK

NUT, 1/4.20 REGHEXKEPS

NUT, 6716-24 HKEPS

TiE, CABLE 6 62L

WIRE, GROUND, 12 5

NUT, 5/18-38 HEXKEPS

SWITCH SEAT

SCREW, 1/4.20X.38 PHPNHMAGR2
BATTERY 12V 7 PLATE

BATTERY BRACKET

ROD, BATTERY

WASHER, FLAT 281X.65X.085

RUT, WING 1/4-20

SCREW, 1/4-20X .63 HHC

NUY, 1/4-20 REGHEXKEPS

FUSE, 15 AMP SPARE TYPE

saSpade typa tusa included with the wirte haraess

1
1
!
2
2
1
$
1
|
1
2
1
1
2
1
2
1
2
1
1
1
1
2
1
T
2
<
2
2
2
1

 [SCHEMATIC DRAWING.

,,__..__ ..j,.,__%_____z,ﬁiw;_“_‘__. i S

0K Swirtet

) g

e T
- N v Thiy ooowe
- ;thn:: @J oy }“1 M
el in e
- - 5
Huoe
{ o O [T, &, o I
el L o
ol I oheun g :ﬁw&« O 1 o temen e
IORENVIRION. .. . .S ._.\_«_“ T
(11 ) ;
P R
&‘%%&b Dtk oy 3080
POSITIONG IMIL 18IS
OFF ote
— O _~ 1 &1
r;;%j [ START s ls)
=5 — 0,;__-“%','* J 1“ LRI
€ > 325084




DEL D3554-430

3.

} A
|
.‘
i

3207744

22



2

boreen mvemss oo et

party

329086
312002
326087
200447

dascnption

DECAL, HODD SENTINAL 114
DECAL, GRILLE tNSER!
DECAL. HOOD SENTING; 1 W
1238 NAMEPLATE, WHT

23

Qiy.

I
J
%
L

N




